
































NEBR (2

" Cylinder Block Assembly (Two)

F S ® S £ & Name Bty
Ser.No. Part No. 164Y

1 |GB/TS783 $REE M6X14 :Bolt M6X14 2

2 [3M78-030021 ' SR Injection pump governing shaft cover 1
3 3M78—030022A lﬁ‘?ﬁ}ﬁiﬂﬁm_ﬁi R iInjection pump governing shaft gasket 1
s M7 18005 T KA Bearingaireip 1

5 3M78-030023 iR EEEATERET i Bearing limiting post screw A
6 |cBsiss % U6 X 20 BoltM6x20 2
7 |GB/T6170 W M6 “'Nut M6 5
8_lGBmos Washerg 12

o |GBMOTL _Washer6 0|
10 |GBTser Double-screw bolt M6x20 5

11 3&:1:!.8-030013 _"__':I(lle sprmg pin 1

12 [3M78-030024 _ . Limiting oil supportrod 1
13 |3M78-030014 “‘Adjusting screw hole cap o 1
14 lcctromc cut—out device asscmbly R 1

15 [3M78-030031 Double-screw bolt 2

16 3M78 030027_ EElectromc cut-out device gask_e__t_m 1 ............
17_|GB/T119.1 Clindrical pin 10h8?8 N 2

18 |3M78-360000  EMEEAR _iGoverning limiting post component 1

19 \GB/A70.0 L iPIZNHBERESIRY] M6X20 b ! nner hexagon cylindrial bolt M670 1

20 [3M78-030011 - iCylinder limer 3

21 3M78"030019:‘.:......:..,.......... _ Cylmdcr head gasket 1

22 |GB/T6171 ﬁﬂ} Mlox 1.25 ”“‘MIO"”s ................. 2

23 |GB/TY3 A 10 ‘Washer 10 2

1-10






kB (2D
Cylinder Block Assembly (Two)

. £ 5 P Name #EOQty.
Ser.No.| Part No. 164Y
47 |3M78-184000 KRwYgE oo Flywheel component 1
48 |3M78-031003 LA el i Oil hole cap 3

..........................................

1-12



ERGRRL &
Timing Gec¢ = 1in

1-13









REEFBH

Piston and Connecting Rod Assembly

F? = ﬂ = a ﬂ Name ﬁﬁQty‘
Ser.No. Part No. 164Y
1 |3M78-050003 B 1st compression ring 3
2 |3M78-050004 s_¥Esx 0 2nd compression ring :
3 |3M78 031000 L ‘Oil scraping ring 3
4__|3M78-050001-1 W " Piston 3
5 |3M78-050002 ] Pistonpin 3
6 |3M78-050005 TREREE _iPiston pin circlip 6 |
7 |3M78-052004 T EE Connecting rod bushing 3
8 |3M78-052003 EiTE Connectingrod 3
9 |3M78-050006-1 bR Connecting rod shaft shell 6
10 |3M78-052002 EHH Connecting rod cap k)
11 |3M78-052001 BERTIREE oo Cops e F o holt 6

1-16



i 2
Crankshaft ¢ 1d Flyv 1e¢ Assembly

1-17


















16

17

9

5

Bt HE=

Intake and Exha

Ny

173



. HSELR

Intake and Exhaust Pipe Assembly

F s A ® Name HFEQty
Ser.No. Part No, 164Y
1 GB/TS782 SReEM6xs0 Bolt M6X50 2
2 |GB/T9T.1 £ Washer 6
3 B Washer 6
4 ?lﬂzl&ﬁﬁﬁ _______ Breather connecting pipe
5 13M78-020010 HEg®y iExhaust pipe gasket
6 |GBTs7s3 BRERMBX16 o BoltM8x16
T GBI e BB oot Washer 8
8 _[3M78-100002 £ ) . iGasket
9 [3M78-100001 CHESUE e Exhaust pipe
10 |GB/T898 o SREEMBXD ek Double-screw bolt M8X22 =~ 6
11_|GBT6170 RBEMB oo NUEMB 6
12 S mENE 000 Int;l;'em[gi__;_)_g__s?gal ving 1
13 ﬂfﬁ‘g ___________________ Intake pipe 1
” e . Bl MR e o
” GB/T5782 FoT— o M6)k30 R
- 3M78 0200!6
17 GB/T97 1 SO Sorort
18 [GB/T6170 gy




L
Oil Sump . ss¢ 1bly

1-25



HEZTL AL
0il Sump Assembly

F S £ S

Ser.No. Part No.

Name

BEQty.

164Y

IM78-030012

GBfT 93

GRTOT1

GBfT5783

SRR

B ...............ﬁfﬁﬁffffffﬂfﬁﬁf:ﬁ:ﬁffﬁlﬁﬁfﬁﬁfﬁﬁfﬁfﬁﬂﬁﬁf

iﬁﬁﬂﬁ -

QJ/MDOS (}1

QU ~d|en|un | ]t |-

3M78.110001 fﬁﬁﬁfﬁﬁﬁﬁﬁ....
3M78-110002

3M78:110004 :ﬁ:f:ffﬁfﬁﬁf._

?fhlEm o

CEERENEXL
Aﬂﬁ“ﬁfﬁiﬁ 12
hseMex12s

:0il sump gasket

Washer 6

WASHr 6

‘Bolt M6x16

Oll sump

Umon nut -I-\./[12><1 25

Combmatmn e O M N
0;1 outlet bolt M12x1.25 _ o

N2
22

U YU YU JOS

1-26










WREZLA

Gear Housing Cover Assembly

F S £ S

Ser.No. Part No. # #

Name

¥R OQty.

164Y

24 |3M78-123000-1 LR S

25 |3M78-120000  iemimger

26 3’\/178 120010 iﬁ

27 [3M78-120011 ....]Iﬁ:fﬁﬁ RERE

28 GBfT308 %ﬁBﬁ 13

29 378120002

30 |3M78-120006 MR

31 |3M78-120008 mimi’ﬂi IFIETF

32_|3M78-120007 ﬁﬁfiﬁffiﬁfﬁ" BARART

33 GB/T<782 ﬁ&n& X 70

34 GB/T98771

33_JGRTIL 68X 12

36 GB/T5782

37 3M78 031007

3®_[M7-a0016

29_lGBTST82  REMEXE5

40 GB/T5782

41 3M78 120019

BEMARLS ffﬁffﬁﬁffﬁffﬁfﬁﬁﬁffffIffﬁﬂfﬁ

HWEDRISX50X7
_mNexss
SRENPTL/B
SBIERI/B o

BE¥eXxs0
LAERIREE

Fuel filter component

P

iConnectmg bolt

washer

_Pressure-hmltmg valve scat
e

:Steel ball 13

0“ P““‘P e e WD . I YN

01] pump outer rotor

Bolt M6X70

: in 4h8><12
i Bolt M6><SS
Plug screw NPTI/B

‘Bolt M6 ><65

Ol] Sea] WPDR33x50x7 | :

(PlugserewRYS

TDC pomter

BOtMOS0

1-29







98 3o O B A

I'wel System

s

Ser.No.

£ S

Part No.

& W

Name

¥ E Q.

164Y

QC/T621

e e | —-

3M78 13 1000

f=al

=< N |

4L88-146000

15

QC/T619

3M78-155002

IM78-210000
GBTISS9.1
3M78-150011
78141000
IM78-143000
3M78-151000-1

3M78 150016 o
SM’/tS 130002 o

GBTISY1
3IM78-181000
3M78-150004
SMIE- 155001
e

IMTSISS003
IMISISS004

S uh IR AR R

ey e TR
SYMERERF2M O5X110

Drﬁl%‘iﬁfﬁ
m__‘ﬁﬂh%%‘*ﬂ#

BT 38 0] o B

W EEA
Ers o

B
Al 5 H T

jmﬁﬁwﬁﬁgﬂﬁ%mmz:f

'}a%

l%’d}ﬁﬁ#m’a‘ﬁ%
SR s

SRR 2 05 X 140

:aﬂﬁﬁm%ﬁﬁﬂﬁifffﬁl
LRI
EEEEEmE

%ﬁ@%ﬁ<1m>ﬁﬁifffﬁ

.Fuel feed pump outlet pipe

mmmwmwmﬁQ&mwmwmmmmewwWWWMwwwmgw
ﬂﬂE?Eﬂ§3§EMmmmmmmmmmmmmmmmmmmmmf

_iFuel filter assembly
' ‘hoop Q67331° .
Fabrtc h)d!‘a“hC tube ®Sx110

l< ucl return seal cap

In]cctor componcnt

3rd cylinder high prcssurc fuel plpe
211(! cylinder high pressure fuel pipe et N
lst cylinder high pressure fqpl pipe -

Injector fucl reture pipe
: Fuel i'ltel ﬁ\mg platc (l ‘51)
In|ect0r gasket

Fuc[ feed pun;p "1](-[ p|pe

In]ectwn pump mlet pipe connect:on

Thrce hols hoop...
Fabrlc h)draullc tube (1)‘5><140 o

:Injectlop pump component

)

~ird i

I

1-31



[ -m%ﬁ%ﬁ:ﬁﬁ
Oil Suction Strainer Assembly

1-32






BB
The nostat Assemt / ¢

©-34









RGBS AL

Governing Component Assembly

L 2=
Ser.No.

f s

Part No.

Name

FEQty.

164Y

GB/TS783

GB/T93

3M78 182.002""""“%-

IM78-182003

s (D |

(113"'['879 1

=t

oo | -

GB/T6170

GB/T 276

3M78-

3M78-183004

e
SO
ODTMSEL ...
3n«73-1szoo4ﬁﬁﬁﬁﬁ:
3M78 182007
el
TEI0L
DI
3M78 182006
3\/178 182302 )
sz

3M78 183001-....-.--.-‘.---..
3w78 1830“2u-"uunun.-.

183100
3M78 183003--..---.-.--...‘.....

IBEMOXIZ o

N

B T
FERRER

HaN22
IR

OMBHEXLE

BEFH
R
B

AR

ﬁﬂﬁi$ﬁﬁﬁfiﬂﬁff””

EERY
ﬁﬁﬁ%ﬁi
EERME
Emmmﬁﬁ

'ﬂmﬂksle/e -
iﬁﬁﬁﬂ%#
CRBX
AR VA

Cwmmmxmwsy
éﬁ%%ﬁﬁwmmwmwmwwm
Eﬁ¢ﬂﬁ

Startmgwnhennchment Sprmg
Bca ring 619/9
Govermng fork component

Bolt Mé6X12

Washer6
Govcrnor hand lever . H
‘;hutdown handle check block
. cu;le: ator revolvmgshaft
5ea| rmg 7X1 i
Shutdnwn handle . N
(n”nnnmgﬁofrj;mM;Z;gﬂlﬁﬁﬂﬁﬁﬁﬁﬁfﬁfﬁﬁﬁ

Nut Mo

bhutdown llmltlng screw

(]

Oll ﬂhlftll’lg fork seat

011 it forl\ seat gaske(
Shutdown handle shaft
Qhutdown torsmnal sprlng ; -
Shutduwn shlftmg fm-l\ S
Governmgsprmg[‘ork

Assmtmg fork

Governmg fork bm

UG FUOG FUNG VUG PG PG VG FUUG FUVG FUVG FUVG POV VG POV IS 00 NS G 18 1 PR

1-37







4

ZEH. B, HERE CATRE 1
Generate/Starting Motor/Hydraulic Pump/Vo age Regulator Assembly

1-39






5

D HERSR
Air filfer and Silencer Asse 1bl_y

1-41

11
12
13

10











































































































































































































































	Обложка
	стр. 1
	стр. 1-1
	стр. 1-2
	стр. 1-3
	стр. 1-4
	стр. 1-5
	стр. 1-6
	стр. 1-7
	стр. 1-8
	стр. 1-9
	стр. 1-10
	стр. 1-11
	стр. 1-12
	стр. 1-13
	стр. 1-14
	стр. 1-15
	стр. 1-16
	стр. 1-17
	стр. 1-18
	стр. 1-19
	стр. 1-20
	стр. 1-21
	стр. 1-22
	стр. 1-23
	стр. 1-24
	стр. 1-25
	стр. 1-26
	стр. 1-27
	стр. 1-28
	стр. 1-29
	стр. 1-30
	стр. 1-31
	стр. 1-32
	стр. 1-33
	стр. 1-34
	стр. 1-35
	стр. 1-36
	стр. 1-37
	стр. 1-38
	стр. 1-39
	стр. 1-40
	стр. 1-41
	стр. 1-42
	стр. 1-43
	стр. 1-44
	стр. 2
	стр. 3
	jm-164
	000
	1-1
	1-2
	2-1
	2-2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	CCI27072016_0059
	CCI27072016_0060
	CCI27072016_0061
	CCI27072016_0062
	CCI27072016_0063
	CCI27072016_0064
	CCI27072016_0065
	CCI27072016_0066
	CCI27072016_0067
	CCI27072016_0068
	CCI27072016_0069
	CCI27072016_0070
	CCI27072016_0071
	CCI27072016_0072
	CCI27072016_0073
	CCI27072016_0074




